SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 38

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM
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Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 2.575639 GHz 16.28 dem ML i 2.576379 GHz 15.62 dém
T1 1 2.5705045 GHz 9.16 dBm Oce Bw 9.070929071 MHz T1 1 2.5704645 GHz 9.81 dom Occ Bw 9.070929071 MHz
T2 1 2.5795754 GHz 8,18 dém T2 1 2.5795355 GHz 9.06 dém
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Ref Level 30.00 dém Offset 11.90 db « RBW 300 kHz Ref Level 30.00 dém Offset 11.90 db & RBW 300 kHz
jo Att 30de  SWT 126 ps @ VBW 1MHz Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
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Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum e yectrum 3
Ref Level 30.00 GBm  Offset 11,90 di w RBW 300 k Ref Level 20.00 GBm  Offset 11,90 di w RBW 300 kHz
jo Att 30ds  SWT 126 s @ VBW 1 MHz Mode Auto FFT fo Att 30d8  SWT 12.6 ps @ VBW 1MHz Mode Auto FFT
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ML 1 2.612642 GHz 16.58 dBm ML 1 2.617498 GHz 14.72 dem
T1 1 2.6105045 GHz 8.66 d8m Occ Bw 8.991008991 MHz T1 1 2.6105045 GHz 6.24 dém Occ Bw 9.030969031 MH2z
T2 1 2.6194955 GHz 8.83 dem T2 1 2.6195355 GHz 8.70 dem
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 38

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM
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Ref Level 30.00 dém  Offset 1100 db w RBW 300 khz Ref Level 30.00 abm  Offset 11.00 dB w RBW 300 khz
o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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ML T 2.575492 GHz 14.65 dBm ML i 2.576301 GHz 13.74 dBm
T1 1 2.5707567 GHz 9.84 dBm Oce Bw 13.456543457 MHz T1 1 2.5707867 GHz 7.78 dam Occ Bw 13.396603397 MHz
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2.596469 GHz 14.37 d8ém 1 2.596049 GHz 13.89 dém
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Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

Spectrum e yectrum >
Ref Level 30.00 GBm  Offset 11,90 di w RBW 300 k Ref Level 20.00 GBm  Offset 11,90 di w RBW 300 kHz
jo Att 30ds  SWT 126 s @ VBW 1 MHz Mode Auto FFT fo Att 30d8  SWT 12.6 ps @ VBW 1MHz Mode Auto FFT
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Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 2.610792 GHz 13.73 dem ML 1 2.609983 GHz 13.38 dBm
T1 1 2.6057867 GHz 8.66 d8m Occ Bw 13.396603397 MHz T1 1 2.6058167 GHz 7.98 dBm Occ Bw 13.366633367 MHz
T2 1 2.6191833 GHz 7.69 dBm T2 1 2.6191833 GHz 7.29 dBm
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samran . FCC RF Test Report

Report No. : FG712016B

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM
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Ref Level 30.00 dém  Offset 11,00 d& w RBW 1Mz Ref Level 30.00 GBm  Offset 11,60 d& w RBW 1 Mz
o Att 30d8 SWT  57ps @ VBW 3MHz  Mode Auto FFT fo At 30d8 SWT  57ps @ VBW 3MHz  Mode Auto FFT
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Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 2.576444 GHz 17.21 dem ML i 2.574885 GHz 16.91 dém
T1 1 2.5708092 GHz 9.53 dBm Oce Bw 18.381618382 MHz T1 1 2.5709291 GHz 9.94 dom Occ Bw 18.341658342 MHz
T2 1 2.5891908 GHz 9.66 dBm T2 1 2.5892707 GHz 9,91 dbm
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G o
v v
Ref Level 30.00 dém Offset 11.90 db w RBW 1 MHz Ref Level 30.00 dém Offset 11.90 db &« RBW 1 MHz
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Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
2.596958 GHz 16.33 d8m 1 2.600754 GHz 17.04 dém
T1 Y 2.5858092 GHz 9.65 dBm Occ Bw 18.381618382 MHz T1 1 2.5858492 GHz 8.60 dém Occ Bw 18.341658342 MH2
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Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM
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Ref Level 30.00 GBm _ Offset 11,90 & w RBW 1M Ref Level 20.00 dBm  Offset 11,90 dB w RBW 1 MHz
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ML 1 2.607403 GHz 17.41 dBm ML 1 2.616154 GHz 15.45 dBm
T1 1 2.6009291 GHz 9.76 d8m Occ Bw 18.261738262 MH2z T1 1 2.6008492 GHz 8.73 d8m Occ Bw 18.261738262 MH2
T2 1 2.6191908 GHz 9.10 dBm T2 1 2.6191109 GHz 7.98 dBm
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 38/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 38/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

um "g’ Spectrum I
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p issi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | RangeUp RBW | Frequency |___Powerabs |
30.000 MHz 1.000 GHz | 1.000 MHz 985.69965 MHz -43.69 dBm -18.69 dB 30.000 MHz 1.000 GHz 1.000 MHz 915.40980 MHz -43.67 dBm -18.67 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.29799 GHz -43.44 dBm -18.44 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.31078 GHz -43.35 dBm -18.35 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.99577 GHz | -42,96 dém -17.96 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.98210 GHz -42.98 dBm -17.98 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.99075 GHz -37.47 dBm -12.47 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -37.45 dBm -12.45 dB
7.000 GHz 10.000 GHz | 1.000 MHz 7.86111 GHz -38.55 dBm -13.55 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 7.86111 GHz -38,53 dBm | -13.53 d8
10.000 GHz 14.000 GHz 1.000 MHz 10.31021 GHz -37.74 dém -12.74 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31571 GHz -37.72 dBm -12.72 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76353 GHz | -34.47 dBm -9.47 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.76353 GHz -34.50 dBm -9.50 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79415 GHz -34.11 dBm -9.11 d& 18.000 GHz 27.000 GHz 1.000 MHz 19.78915 GHz -34.08 dBm -9.08 dB
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Highest Channel / 16QAM

Spectrum - pectrum o
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 898.44328 MHz -43.69 dBm -18.69 dB 30.000 MHz 1.000 GHz 1.000 MHz 914.44028 MHz -43.54 dBm -18.54 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.30962 GHz -43.39 dBm -18.39 dB 1.000 GHz 2.550 GHz | 1.000 MHz 2.32434 GHz -43.31 dBm -18.31 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.99847 GHz -43.00 dBm -18.00 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.99883 GHz -42.93 dém -17,93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.40 dBm -12.40 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.40 dBm -12.40 d&
7.000 GHz 10,000 GHz | 1.000 MHz 7.86011 GHz -38.49 dBm -13.49 dB 7.000 GHz | 10.000 GHz 1.000 MHz 7.86161 GHz -38.45 dBm -13.45 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.30721 GHz -37.77 dBm -12.77 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.32021 GHz -37.72 dBm -12.72 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76953 GHz -34.48 dBm -9.48 dB 14.000 GHz 18.000 GHz | 1.000 MHz 16.76503 GHz -34.39 dBm -9.39 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.78815 GHz -34,01 dBm -9.01 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.78665 GHz -34.16 dBm -9.16 dB
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P T Spurious Emissions
Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 918.31834 MHz -43.72 dBm -18.72 d8 30.000 MHz 1,000 GHz 1.000 MHz 944.98001 MHz -43.69 dem -18.69 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.54787 GHz -37.19 dém -12.19 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.54748 GHz -34.54 dBm -9.54 dB
2,640 GHz 3.000 GHz 1.000 MHz 2,99793 GHz -43,00 dBm -18.00 dB 2,640 GHz 3.000 GHz 1.000 MHz 2.99811 GHz -42.93 dem -17.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.42 dém -12.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -37.54 dBm -12.54 dB
7.000 GHz 10,000 GHz | 1.000 MHz 7.86261 GHz -38.50 dém -13.50 dB 7.000 GHz | 10.000 GHz 1.000 MHz 7.86261 GHz -38.45 dBm -13.45 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.32071 GHz -37.77 dém -12.77 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.32021 GHz -37.76 dBm -12.76 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76503 GHz -34.46 dBm -9.46 dB 14.000 GHz 18.000 GHz 1.000 MHz 15.76953 GHz -34.47 dBm -9.47 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.78965 GHz -34.10 dBm -5.10 dB 18.000 GHz 27.000 GHz 1.000 MHz 1279015 GHz -34.08 dem -0.08 dB
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Date: 8. FEB.2017 23:26:29

Date: 8. FEB.2017 23:3255

Spectrum mv: Spectrum u%!
Ref Level 0.00 dém Offset 15.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 15.90 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 875.65967 MHz -43.69 dém -18.69 d& 30.000 MHz 1.000 GHz 1.000 MHz 898.92804 MHz -43.61 dBm -18.61 dB
1.000 GHz 2.550 GHz 1.000 MHz 2.28715 GHz -43.33 dBm -18.33 dB 1.000 GHz 2.550 GHz | 1.000 MHz 2.54864 GHz -43.14 dBm -18.14 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.99721 GHz | -42.92 dBm -17.92 dg 2.640 GHz 3.000 GHz | 1.000 MHz 2.99361 GHz -43,01 dBm -18,01 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -37.44 dBm -12.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.32 dém -12.32 d8
7.000 GHz 10,000 GHz | 1.000 MHz | 7.86011 GHz -38.24 dBm -13.24 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 7.85911 GHz -38,31 dBm | -13.31dB
10.000 GHz 14.000 GHz 1.000 MHz 10.31471 GHz -37.70 dBm -12.70 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31221 GHz -37.71 dBm -12.71 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76853 GHz -34.43 dBm -9.43 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.77203 GHz -34.35 dBm -9.35 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79315 GHz -34,13 dBm -9.13 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.79315 GHz -34.06 dBm -9.06 dB
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p issi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___Powerabs |
30.000 MHz 1.000 GHz | 1.000 MHz 928.01349 MHz -43.64 dBm -18.64 dB 30.000 MHz 1.000 GHz 1.000 MHz 901.35182 MHz -43.67 dBm -18.67 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.32860 GHz -43.35 dBm -18.35 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.46380 GHz -43.36 dBm -18.36 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64801 GHz | -38.26 dém -13.26 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.64063 GHz -36.30 dBm -11,30 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.99125 GHz -37.51 dém -12.51 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -37.46 dBm -12.46 dB
7.000 GHz 10.000 GHz | 1.000 MHz 7.85861 GHz -38,31 dém -13,31d8 7.000 GHz | 10.000 GHz 1.000 MHz | 7.85861 GHz -38,27 dBm | -13.27 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.31271 GHz -37.73 dBm -12.73 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.32871 GHz -37.70 dBm -12,70 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76803 GHz | -34.33 dBm -9.33 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.77253 GHz -34.39 dBm -9.39 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79315 GHz -34.14 dBm -0.14 d& 18.000 GHz 27.000 GHz 1.000 MHz 19.79315 GHz -34.01 dBm -9.01 d8
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LTE Band 38/ 15MHz

Spectrum mv: Spectrum u%!
Ref Level 0.00 dém Offset 15.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 15.90 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 898.44328 MHz -43.56 dBém -18.56 dB 30.000 MHz 1.000 GHz 1.000 MHz 902.32134 MHz -43.58 dBm -18.58 dB
1.000 GHz 2.550 GHz 1.000 MHz 2.54632 GHz -33.49 dBm -8.49 dB 1.000 GHz 2.550 GHz | 1.000 MHz 2.54748 GHz -34.58 dBm -9.58 dB
2.640 GHz 3.000 GHz 1.000 MHz 2,99559 GHz | -42.95 dBm -17.95 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.99541 GHz -42.97 dém -17.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -37.38 dBm -12.38 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.41 dBm -12.41 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 7.85911 GHz -38,30 dBm -13,30 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 7.85961 GHz -38,17 dBm | -13.17 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.31071 GHz -37.72 dBm -12.72 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31421 GHz -37.70 dBm -12.70 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76953 GHz -34.37 dém -9.37 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.76553 GHz -34.42 dBm -9.42 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79415 GHz -34,03 dBm -9.03 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.78515 GHz -34.12 dBm -9.12 dB
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p issi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___Power Abs ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 889.71764 MHz -43.66 dBm -18.66 dB 30.000 MHz 1.000 GHz 1.000 MHz 896.50425 MHz -43.72 dém -18.72 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.54554 GHz -42.29 dBm -17.29 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.54748 GHz -42.34 dBm -17.34 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64531 GHz | -40.03 dBm -15.03 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.64225 GHz -39,17 dBm -14,17 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.98925 GHz -37.44 dém -12.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -37.47 dBm -12.47 d8
7.000 GHz 10.000 GHz | 1.000 MHz 7.85611 GHz -38,34 dém -13,34 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 7.86061 GHz -38.28 dBm | -13.28 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.32071 GHz -37.58 dBm -12.58 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31421 GHz -37.63 dém -12.63 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.77303 GHz | -34.40 dBm -9.40 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.77003 GHz -34.43 dBm -9.43 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79215 GHz -34.02 dBm -9.02 d8 18.000 GHz 27.000 GHz 1.000 MHz 19.78865 GHz -34.06 dBm -9.06 dB
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LTE Band 38/ 15MHz
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Highest Channel / 16QAM

Spectrum
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 919.77261 MHz -43.66 dBm -18.66 dB 30.000 MHz 1.000 GHz 1.000 MHz 920.25737 MHz -43.59 dBm -18.59 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.46574 GHz -43.30 dBm -18.30 dB 1.000 GHz 2.550 GHz | 1.000 MHz 2.30845 GHz -43.34 dBm -18.34 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64225 GHz -34,34 dBm -9.34 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.64387 GHz -34.04 dBm -9.04 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -37.29 dBm -12.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.32 dBm -12.32 dB
7.000 GHz 10,000 GHz | 1.000 MHz 7.86411 GHz -38,30 dém -13.30 dB8 7.000 GHz | 10.000 GHz 1.000 MHz 7.86061 GHz -38.24 dBm -13.24 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.31571 GHz -37.72 dBm -12.72 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31021 GHz -37.71 dBm -12.71 dB
14.000 GHz 18,000 GHz 1.000 MHz 15.77053 GHz -34.42 dBm -9.42 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.76603 GHz -34.44 dBm -9.44 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79465 GHz -34.08 dBm -9.08 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.78915 GHz -34,07 dBm -9.07 d8
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Rangelow | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW Frequency |___Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 910.07746 MHz -43.66 dBm -18.66 dB 30.000 MHz 1,000 GHz 1.000 MHz 896.01948 MHz -43.63 dBm -18.63 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.54438 GHz -39.50 dém -14.50 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.53935 GHz -40.80 dBm -15.80 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.64207 GHz -42,93 dBm -17.93 dB 2,640 GHz 3.000 GHz 1.000 MHz 2.64333 GHz -39.70 dem -14.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -37.24 dBm -12.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.41 dBm -12.41 dB
7.000 GHz 10,000 GHz | 1.000 MHz 7.85911 GHz -38.25 dém -13.25 dB 7.000 GHz | 10.000 GHz 1.000 MHz 7.86011 GHz -38.22 dBm -13.22 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.31421 GHz -37.68 dBm -12.68 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.30971 GHz -37.63 dBm -12.63 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76453 GHz -34.42 dBm -9.42 dB 14.000 GHz 18.000 GHz 1.000 MHz 15.77153 GHz -34.40 dBm -9.40 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79315 GHz -34.11 dBm -9.11 dB 18.000 GHz 27.000 GHz 1.000 MHz 1279465 GHz -34.06 dem -9.06 dB
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 877.11394 MHz -43.69 dém -18.69 d& 30.000 MHz 1.000 GHz 1.000 MHz 893.59570 MHz -43.63 dBm -18.63 dB
1.000 GHz 2.550 GHz 1.000 MHz 2.54981 GHz -35.94 dBm -10.94 dB 1.000 GHz 2.550 GHz | 1.000 MHz 2.54942 GHz -35.94 dBm -10.94 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64207 GHz | -41.34 dBm -16.34 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.65808 GHz -39.63 dBm -14.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.35 dBm -12.35 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.35 dBm -12.35 d8
7.000 GHz 10,000 GHz | 1.000 MHz | 7.85861 GHz -38.26 dBm -13.26 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 7.85761 GHz -38,28 dBm | -13.28 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.31121 GHz -37.67 dBm -12.67 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31521 GHz -37.65 dBm -12.65 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.77103 GHz -34.43 dBm -9.43 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.76753 GHz -34.43 dBm -9.43 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79465 GHz -34,08 dBm -9.08 di 18.000 GHz 27.000 GHz 1.000 MHz 19.78915 GHz -34.10 dBm -9.10 dB
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Ref Level 0.00 dém Offset 15.90 dB Mode Auto Sweep Ref Level 0.00 dém Offset 15.90 d8 Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@1 AvgPwr (@1 Avgrwr
Limit Gheck PARS Limit fheck PARS
10 dBE—bRURIOUS HINE ARG nabs _10 dBme—bRURIOUS HINE ARS pabs
S_LINE_ABS_ LINE_ABS_
| AN ANV AAAAAN g ped g |  APANAAAMAN M A r A
-50 di
-60 dB
-70 dB
-80 dB
-90 d -90 dei
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
p issi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |__Power Abs
30.000 MHz 1.000 GHz | 1.000 MHz 952.73613 MHz -43.63 dBm -18.63 dB 30.000 MHz 1.000 GHz 1.000 MHz 944.98001 MHz -43.69 dBm -18.69 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.54981 GHz -41.42 dBm -16.42 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.33557 GHz -43.38 dBm -18.38 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64009 GHz | -33.58 dém -8.58 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.64099 GHz -34.38 dBm -9.38 d&
3.000 GHz 7.000 GHz | 1.000 MHz 6.98975 GHz -37.45 dBm -12.45 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.38 dBm -12.38 dB
7.000 GHz 10.000 GHz | 1.000 MHz 7.85911 GHz -38.28 dBm -13.28 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 7.85861 GHz -38,23 dBm | -13.23 d8
10.000 GHz 14.000 GHz 1.000 MHz 10.30571 GHz -37.72 dém -12.72 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.30821 GHz -37.71 dBm -12.71 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.77153 GHz | -34.42 dBm -9.42 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.76653 GHz -34.37 dBm -9.37 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79315 GHz -34,09 dém -9.09 d& 18.000 GHz 27.000 GHz 1.000 MHz 19.78965 GHz -34.09 dBm -9.09 dB
( )i ) T o8 ( ) ] 1

Date: 9.FEB.2017 01:16:14

Date: 9.FEB.2017 01:07:27
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Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0035
40 Normal Voltage 0.0007
30 Normal Voltage 0.0034
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
0 Normal Voltage 0.0011

-10 Normal Voltage 0.0035 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0033
20 Normal Voltage 0.0000
20 Battery End Point 0.0007

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A38-30 of 30




SPORTON LAB.

e’ FCC RF Test Report

Report No. : FG712016B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2/ 1.4MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 3 0 18.79 0.0757 18.85 0.0767
Middle QPSK 3 0 19.33 0.0857 20.27 0.1064
Highest 3 0 20.01 0.1002 21.15 0.1303
Lowest 3 3 17.58 0.0573 17.85 0.0610
Middle 16QAM 3 3 18.26 0.0670 19.05 0.0804
Highest 3 3 19.02 0.0798 20.11 0.1026
Limit EIRP < 2W Result PASS
LTE Band 2/ 3MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 8 18.57 0.0719 18.84 0.0766
Middle QPSK 1 8 19.22 0.0836 19.85 0.0966
Highest 1 8 19.73 0.0940 20.85 0.1216
Lowest 1 8 16.79 0.0478 17.17 0.0521
Middle 16QAM 1 8 17.73 0.0593 18.36 0.0685
Highest 1 8 18.34 0.0682 19.65 0.0923
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 12 18.77 0.0753 18.76 0.0752
Middle QPSK 1 12 19.31 0.0853 19.90 0.0977
Highest 1 12 19.69 0.0931 20.85 0.1216
Lowest 1 12 16.99 0.0500 17.24 0.0530
Middle 16QAM 1 12 17.96 0.0625 18.46 0.0701
Highest 1 12 19.24 0.0839 20.08 0.1019
Limit EIRP < 2W Result PASS
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LTE Band 2/ 10MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 25 18.64 0.0731 18.92 0.0780
Middle QPSK 1 25 19.31 0.0853 19.87 0.0971
Highest 1 25 20.00 0.1000 20.76 0.1191
Lowest 1 25 17.13 0.0516 17.25 0.0531
Middle 16QAM 1 25 17.71 0.0590 18.36 0.0685
Highest 1 25 18.42 0.0695 19.51 0.0893
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 37 18.81 0.0760 19.07 0.0807
Middle QPSK 1 37 19.52 0.0895 19.93 0.0984
Highest 1 37 19.97 0.0993 20.95 0.1245
Lowest 1 37 17.35 0.0543 17.70 0.0589
Middle 16QAM 1 37 18.14 0.0652 18.73 0.0746
Highest 1 37 19.04 0.0802 20.10 0.1023
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 49 18.59 0.0723 19.08 0.0809
Middle QPSK 1 49 19.35 0.0861 19.87 0.0971
Highest 1 49 19.86 0.0968 20.73 0.1183
Lowest 1 0 17.16 0.0520 17.26 0.0532
Middle 16QAM 1 0 17.62 0.0578 18.09 0.0644
Highest 1 0 18.28 0.0673 19.22 0.0836
Limit EIRP < 2W Result PASS
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LTE Band 4/ 1.4MHz (Average)

RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 3 1 19.83 0.0962 24.12 0.2582
Middle QPSK 3 1 20.00 0.1000 23.90 0.2455
Highest 3 1 19.54 0.0899 23.20 0.2089
Lowest 3 1 18.72 0.0745 23.19 0.2084
Middle 16QAM 3 1 18.83 0.0764 22.83 0.1919
Highest 3 1 18.61 0.0726 22.32 0.1706
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 8 19.51 0.0893 23.87 0.2438
Middle QPSK 1 8 19.71 0.0935 23.46 0.2218
Highest 1 8 19.30 0.0851 22.91 0.1954
Lowest 1 8 17.51 0.0564 21.98 0.1578
Middle 16QAM 1 8 18.10 0.0646 22.08 0.1614
Highest 1 8 17.96 0.0625 21.69 0.1476
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 12 19.75 0.0944 24.08 0.2559
Middle QPSK 1 12 19.72 0.0938 23.58 0.2280
Highest 1 12 19.70 0.0933 23.34 0.2158
Lowest 1 12 18.15 0.0653 2251 0.1782
Middle 16QAM 1 12 18.80 0.0759 22.82 0.1914
Highest 1 12 18.36 0.0685 22.10 0.1622
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average)

RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 25 19.37 0.0865 23.50 0.2239
Middle QPSK 1 25 19.71 0.0935 23.49 0.2234
Highest 1 25 19.75 0.0944 23.18 0.2080
Lowest 1 25 18.41 0.0693 22.74 0.1879
Middle 16QAM 1 25 18.17 0.0656 22.29 0.1694
Highest 1 25 18.06 0.0640 21.97 0.1574
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 37 19.49 0.0889 23.49 0.2234
Middle QPSK 1 37 19.92 0.0982 23.76 0.2377
Highest 1 37 19.79 0.0953 23.37 0.2173
Lowest 1 37 18.49 0.0706 22.80 0.1905
Middle 16QAM 1 37 18.86 0.0769 22.79 0.1901
Highest 1 37 18.60 0.0724 22.50 0.1778
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 19.65 0.0923 24.00 0.2512
Middle QPSK 1 0 19.68 0.0929 23.81 0.2404
Highest 1 0 20.10 0.1023 23.87 0.2438
Lowest 1 0 18.19 0.0659 22.53 0.1791
Middle 16QAM 1 0 18.12 0.0649 22.27 0.1687
Highest 1 0 18.31 0.0678 22.44 0.1754
Limit EIRP < 1W Result PASS
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LTE Band 7 / 5MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 12 15.72 0.0373 18.56 0.0718
Middle QPSK 1 12 14.89 0.0308 17.40 0.0550
Highest 1 12 14.46 0.0279 16.67 0.0465
Lowest 1 0 13.85 0.0243 16.83 0.0482
Middle 16QAM 1 0 12.87 0.0194 15.56 0.0360
Highest 1 0 12.54 0.0179 14.84 0.0305
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 25 14.98 0.0315 18.03 0.0635
Middle QPSK 1 25 14.56 0.0286 17.02 0.0504
Highest 1 25 14.37 0.0274 16.36 0.0433
Lowest 1 25 14.27 0.0267 17.23 0.0528
Middle 16QAM 1 25 13.51 0.0224 16.01 0.0399
Highest 1 25 12.74 0.0188 15.02 0.0318
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 37 15.51 0.0356 18.47 0.0703
Middle QPSK 1 37 14.80 0.0302 17.59 0.0574
Highest 1 37 14.41 0.0276 17.13 0.0516
Lowest 1 74 13.31 0.0214 16.31 0.0428
Middle 16QAM 1 74 13.10 0.0204 15.48 0.0353
Highest 1 74 12.72 0.0187 15.01 0.0317
Limit EIRP < 2W Result PASS
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LTE Band 7 / 20MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 14.87 0.0307 17.95 0.0624
Middle QPSK 1 0 14.62 0.0290 17.12 0.0515
Highest 1 0 14.55 0.0285 16.74 0.0472
Lowest 1 49 13.81 0.0240 16.75 0.0473
Middle 16QAM 1 49 13.57 0.0228 15.78 0.0378
Highest 1 49 12.78 0.0190 15.02 0.0318
Limit EIRP < 2W Result PASS
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LTE Band 12/ 1.4MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset| ERP(dBm) | ERP(W) | ERP(Bm) | ERP(W)
Lowest 3 1 4.58 0.0029 16.00 0.0398
Middle QPSK 1 5.70 0.0037 16.82 0.0481
Highest 3 1 6.13 0.0041 16.51 0.0448
Lowest 1 3 3.17 0.0021 13.90 0.0245
Middle 16QAM 1 3 4.53 0.0028 14.46 0.0279
Highest 1 3 4.92 0.0031 14.72 0.0296
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset| ERP(dBm)| ERP(W) | ERP(dBm) | ERP(W)
Lowest 1 14 4.52 0.0028 16.01 0.0399
Middle QPSK 1 14 5.45 0.0035 16.41 0.0438
Highest 1 14 5.78 0.0038 16.28 0.0425
Lowest 1 8 3.33 0.0022 14.06 0.0255
Middle 16QAM 1 8 4.49 0.0028 14.61 0.0289
Highest 1 8 4.79 0.0030 14.58 0.0287
Limit ERP < 3W Result PASS
LTE Band 12 / 5MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 12 4.80 0.0030 16.26 0.0423
Middle QPSK 1 12 5.87 0.0039 16.69 0.0467
Highest 1 12 6.04 0.0040 16.39 0.0436
Lowest 1 12 4.32 0.0027 14.95 0.0313
Middle 16QAM 1 12 491 0.0031 14.98 0.0315
Highest 1 12 5.07 0.0032 14.89 0.0308
Limit ERP < 3W Result PASS
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LTE Band 12 / 10MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset| ERP(dBm) | ERP(W) | ERP(Bm)| ERP(W)
Lowest 1 25 4.97 0.0031 16.23 0.0420
Middle QPSK 1 25 5.54 0.0036 16.34 0.0431
Highest 1 25 6.09 0.0041 16.99 0.0500
Lowest 1 0 3.33 0.0022 14.86 0.0306
Middle 16QAM 1 0 4.25 0.0027 14.78 0.0301
Highest 1 0 4.74 0.0030 15.04 0.0319
Limit ERP < 3W Result PASS
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LTE Band 17 / 5MHz (Average)

RB Horizontal Vertical
Channel Mode -
Size | Offset| ERP(dBm) | ERP(W) | ERP(Bm)| ERP(W)
Lowest 1 12 5.32 0.0034 16.40 0.0437
Middle QPSK 1 12 5.91 0.0039 16.81 0.0480
Highest 1 12 6.19 0.0042 16.83 0.0482
Lowest 1 12 4.63 0.0029 14.85 0.0305
Middle 16QAM 1 12 4,95 0.0031 15.23 0.0333
Highest 1 12 4.99 0.0032 15.15 0.0327
Limit ERP < 3W Result PASS
LTE Band 17 / 10MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset| ERP(dBm)| ERP(W) | ERP(dBm) | ERP(W)
Lowest 1 25 5.85 0.0038 16.78 0.0476
Middle QPSK 1 25 5.76 0.0038 16.64 0.0461
Highest 1 25 6.05 0.0040 16.84 0.0483
Lowest 1 25 4.80 0.0030 15.40 0.0347
Middle 16QAM 1 25 4.93 0.0031 15.31 0.0340
Highest 1 25 4,94 0.0031 15.30 0.0339
Limit ERP < 3W Result PASS
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LTE Band 38 / 5MHz (Average)

RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 12 14.99 0.0316 16.67 0.0465
Middle QPSK 1 12 14.12 0.0258 15.76 0.0377
Highest 1 12 14.20 0.0263 15.54 0.0358
Lowest 1 24 13.71 0.0235 15.41 0.0348
Middle 16QAM 1 24 13.01 0.0200 14.68 0.0294
Highest 1 24 13.87 0.0244 14.69 0.0294
Limit EIRP < 2W Result PASS
LTE Band 38 / 10MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 25 14.46 0.0279 16.15 0.0412
Middle QPSK 1 25 13.84 0.0242 15.63 0.0366
Highest 1 25 14.28 0.0268 15.63 0.0366
Lowest 1 25 13.18 0.0208 14.89 0.0308
Middle 16QAM 1 25 12.74 0.0188 14.48 0.0281
Highest 1 25 13.21 0.0209 14.45 0.0279
Limit EIRP < 2W Result PASS
LTE Band 38 / 15MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 37 14.31 0.0270 16.14 0.0411
Middle QPSK 1 37 13.99 0.0251 15.78 0.0378
Highest 1 37 14.22 0.0264 15.86 0.0385
Lowest 1 37 13.14 0.0206 14.99 0.0316
Middle 16QAM 1 37 13.09 0.0204 14.90 0.0309
Highest 1 37 13.15 0.0207 14.41 0.0276
Limit EIRP < 2W Result PASS
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LTE Band 38 / 20MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)

Lowest 1 0 14.63 0.0290 16.50 0.0447
Middle QPSK 1 0 13.92 0.0247 15.88 0.0387
Highest 1 0 13.87 0.0244 15.82 0.0382
Lowest 1 49 12.87 0.0194 15.05 0.0320
Middle 16QAM 1 49 12.62 0.0183 14.45 0.0279
Highest 1 49 12.69 0.0186 14.18 0.0262

Limit EIRP < 2W Result PASS
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Radiated Spurious Emission

LTE Band 2
LTE Band 2/ 1.4MHz / QPSK
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(elc\JAL:_leZn)cy (Ega::) (Ialénr:) Limit Reading Power loss Gain Pol?:/z\z;l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3819 -57.92 -13 -44.92 -72.7 -64.6 1.70 8.38 H
5730 -59.54 -13 -46.54 -79.69 -66.57 2.76 9.79 H
7641 -54.75 -13 -41.75 -79.45 -64.25 2.38 11.88 H
H
H
H
Highest H
3819 -60.92 -13 -47.92 -75.05 -67.6 1.70 8.38 \%
5730 -60.16 -13 -47.16 -79.14 -67.19 2.76 9.79 \%
7641 -55.26 -13 -42.26 -79.26 -64.76 2.38 11.88 V
V
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2 / 3MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3812 -60.48 -13 -47.48 -75.21 -67.15 1.70 8.37 H
5716 -59.60 -13 -46.60 -79.68 -66.64 2.75 9.79 H
7627 -54.96 -13 -41.96 -79.65 -64.45 2.39 11.88 H
H
H
H
Highest H
3812 -62.52 -13 -49.52 -76.57 -69.19 1.70 8.37 V
5716 -60.90 -13 -47.90 -79.75 -67.94 2.75 9.79 V
7627 -55.53 -13 -42.53 -79.5 -65.02 2.39 11.88 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2 / 5MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3812 -61.03 -13 -48.03 -75.76 -67.7 1.70 8.37 H
5716 -59.58 -13 -46.58 -79.66 -66.62 2.75 9.79 H
7627 -54.73 -13 -41.73 -79.42 -64.22 2.39 11.88 H
H
H
H
Highest H
3812 -63.06 -13 -50.06 -77.44 -69.73 1.70 8.37 V
5716 -61.03 -13 -48.03 -79.99 -68.07 2.75 9.79 V
7627 -55.62 -13 -42.62 -79.59 -65.11 2.39 11.88 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2 /10MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3805 -56.36 -13 -43.36 -71.09 -63.03 1.70 8.37 H
5709 -59.50 -13 -46.50 -79.58 -66.54 2.75 9.78 H
7613 -54.73 -13 -41.73 -79.42 -64.2 2.39 11.87 H
H
H
H
Highest H
3805 -58.90 -13 -45.90 -72.95 -65.57 1.70 8.37 V
5709 -60.23 -13 -47.23 -79.08 -67.27 2.75 9.78 V
7613 -55.49 -13 -42.49 -79.42 -64.96 2.39 11.87 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2/ 15MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3791 -55.09 -13 -42.09 -69.8 -61.74 1.70 8.35 H
5688 -59.21 -13 -46.21 -79.21 -66.25 2.73 9.78 H
7585 -54.61 -13 -41.61 -79.37 -64.06 2.40 11.85 H
H
H
H
Highest H
3791 -57.36 -13 -44.36 -71.52 -64.01 1.70 8.35 V
5688 -60.80 -13 -47.80 -79.51 -67.84 2.73 9.78 V
7585 -55.54 -13 -42.54 -79.49 -64.99 2.40 11.85 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG712016B

LTE Band 2/ 20MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3784 -56.47 -13 -43.47 -71.24 -63.12 1.69 8.34 H
5676 -59.20 -13 -46.20 -79.17 -66.24 2.73 9.77 H
7568 -54.59 -13 -41.59 -79.49 -64.02 2.41 11.84 H
H
H
H
Highest H
3784 -59.04 -13 -46.04 -73.25 -65.69 1.69 8.34 V
5676 -60.59 -13 -47.59 -79.24 -67.63 2.73 9.77 V
7568 -55.66 -13 -42.66 -79.66 -65.09 2.41 11.84 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 4
LTE Band 4/ 1.4MHz / QPSK
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e'(\JAL:_'eZn)cy (5:;:::) (I('jlénr:) Limit Reading Power loss Gain Pol?:/z\z;l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3462 -63.58 -13 -50.58 -76.58 -69.82 1.59 7.83 H
5196 -59.76 -13 -46.76 -79.12 -67.01 2.45 9.70 H
6927 -56.12 -13 -43.12 -79.56 -64.22 2.61 10.71 H
H
H
H
Middle H
3462 -64.34 -13 -51.34 -77.56 -70.58 1.59 7.83 \%
5196 -60.71 -13 -47.71 -79.09 -67.96 2.45 9.70 \%
6927 -56.32 -13 -43.32 -79.56 -64.42 2.61 10.71 V
V
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 4 / 3MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3504 -64.52 -13 -51.52 -77.83 -70.92 1.61 8.00 H
5256 -60.42 -13 -47.42 -79.59 -67.64 2.48 9.70 H
7008 -55.67 -13 -42.67 -79.32 -63.9 2.59 10.82 H
H
H
H
Highest H
3504 -63.71 -13 -50.71 -77.58 -70.11 1.61 8.00 V
5256 -61.30 -13 -48.30 -79.9 -68.52 2.48 9.70 V
7008 -55.62 -13 -42.62 -79.14 -63.85 2.59 10.82 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 4 / 5MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3500.5 -64.02 -13 -51.02 -77.31 -70.42 1.60 8.00 H
5250.75 -60.49 -13 -47.49 -79.65 -67.71 2.48 9.70 H
7001 -55.38 -13 -42.38 -79.06 -63.59 2.59 10.80 H
H
H
H
Highest H
3500.5 -63.52 -13 -50.52 -77.41 -69.92 1.60 8.00 V
5250.75 -61.19 -13 -48.19 -79.8 -68.41 2.48 9.70 V
7001 -55.63 -13 -42.63 -79.13 -63.84 2.59 10.80 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 4/ 10MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3490 -64.67 -13 -51.67 -77.83 -71.02 1.60 7.96 H
5240 -53.49 -13 -40.49 -72.7 -60.71 2.48 9.70 H
6983 -55.57 -13 -42.57 -79.21 -63.75 2.60 10.78 H
H
H
H
Highest H
3490 -64.04 -13 -51.04 -77.6 -70.39 1.60 7.96 V
5240 -60.67 -13 -47.67 -79.17 -67.89 2.48 9.70 V
6983 -55.68 -13 -42.68 -79.18 -63.86 2.60 10.78 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 4/ 15MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3483 -64.49 -13 -51.49 -77.65 -70.82 1.60 7.93 H
5222 -60.40 -13 -47.40 -79.66 -67.64 2.46 9.70 H
6963 -55.88 -13 -42.88 -79.41 -64.03 2.60 10.76 H
H
H
H
Highest H
3483 -64.01 -13 -51.01 -77.53 -70.34 1.60 7.93 V
5222 -61.07 -13 -48.07 -79.51 -68.31 2.46 9.70 V
6963 -55.98 -13 -42.98 -79.35 -64.13 2.60 10.76 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 4/ 20MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3448 -63.60 -13 -50.60 -76.44 -69.78 1.59 7.77 H
5172 -59.61 -13 -46.61 -78.87 -66.87 2.44 9.70 H
6896 -56.40 -13 -43.40 -79.78 -64.45 2.62 10.68 H
H
H
H
Middle H
3448 -64.30 -13 -51.30 -77.18 -70.48 1.59 7.77 \%
5172 -60.26 -13 -47.26 -78.49 -67.52 2.44 9.70 V
6896 -56.50 -13 -43.50 -79.59 -64.55 2.62 10.68 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 7
LTE Band 7 / 5MHz / QPSK
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e'(\JAL:_'eZn)cy (:JEI;': ) (I('jlénr:) Limit Reading Power loss Gain Pol?:/z\z;l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5130 -59.51 -25 -34.51 -78.33 -66.8 241 9.70 H
7698 -52.95 -25 -27.95 -77.34 -62.5 2.37 11.92 H
10260 -50.89 -25 -25.89 -79.81 -60.5 2.69 12.30 H
H
H
H
Highest H
5130 -60.91 -25 -35.91 -78.59 -68.2 241 9.70 \%
7698 -55.15 -25 -30.15 -79.08 -64.7 2.37 11.92 \%
10260 -53.69 -25 -28.69 -80.22 -63.3 2.69 12.30 V
V
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 7 / 10MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

5000 -56.94 -25 -31.94 -75.8 -64.3 2.34 9.70 H
7500 -54.73 -25 -29.73 -79.67 -64.1 2.43 11.80 H
10000 -51.60 -25 -26.60 -79.93 -61.1 2.70 12.20 H
H
H
H
Lowest v
5000 -60.84 -25 -35.84 -78.82 -68.2 2.34 9.70 V
7500 -55.53 -25 -30.53 -79.47 -64.9 2.43 11.80 V
10000 -54.60 -25 -29.60 -80.27 -64.1 2.70 12.20 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 7 / 15MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

5000 -60.14 -25 -35.14 -78.89 -67.5 2.34 9.70 H
7500 -54.73 -25 -29.73 -79.65 -64.1 2.43 11.80 H
10000 -51.70 -25 -26.70 -80.31 -61.2 2.70 12.20 H
H
H
H
Lowest v
5000 -61.54 -25 -36.54 -78.95 -68.9 2.34 9.70 V
7500 -55.63 -25 -30.63 -79.52 -65 2.43 11.80 V
10000 -54.60 -25 -29.60 -80.17 -64.1 2.70 12.20 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 7 / 20MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

5004 -59.84 -25 -34.84 -78.61 -67.2 2.34 9.70 H
7500 -54.63 -25 -29.63 -79.72 -64 2.43 11.80 H
10000 -51.90 -25 -26.90 -80.37 -61.4 2.70 12.20 H
H
H
H
Lowest v
5004 -61.34 -25 -36.34 -78.85 -68.7 2.34 9.70 V
7500 -55.83 -25 -30.83 -79.51 -65.2 2.43 11.80 V
10000 -54.60 -25 -29.60 -80.52 -64.1 2.70 12.20 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 12
LTE Band 12/ 1.4MHz / QPSK
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e'(\JAL:_'eZn)cy (:JEI;':) (I('jlénr:) Limit Reading Power loss Gain Pol?:/z\z;l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1416 -54.85 -13.00 -41.85 -60.03 -56.60 0.87 4.78 H
2120 -67.76 -13.00 -54.76 -76.18 -68.70 1.17 4.26 H
2827 -65.98 -13.00 -52.98 -77.08 -68.10 1.39 5.66 H
H
H
H
Middle H
1416 -58.25 -13.00 -45.25 -61.87 -60.00 0.87 4.78 \%
2120 -67.56 -13.00 -54.56 -76.67 -68.50 1.17 4.26 \%
2827 -65.48 -13.00 -52.48 -76.96 -67.60 1.39 5.66 V
V
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 12 / 3MHz / QPSK

Frequency ERP Limit O_ve_r SPA S-G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1416 -57.95 -13.00 -44.95 -62.69 -59.70 0.87 4.78 H
2118 -67.97 -13.00 -54.97 -76.74 -68.90 1.17 4.25 H
2824 -66.38 -13.00 -53.38 -77.00 -68.50 1.39 5.66 H
H
H
H
Middle H
1416 -60.45 -13.00 -47.45 -64.57 -62.20 0.87 4.78 V
2118 -67.17 -13.00 -54.17 -76.50 -68.10 1.17 4.25 V
2824 -65.98 -13.00 -52.98 -77.08 -68.10 1.39 5.66 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 12 / 5MHz / QPSK

Frequency ERP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1408 -58.19 -13.00 -45.19 -62.90 -59.90 0.87 4.73 H
2115 -68.18 -13.00 -55.18 -76.51 -69.10 1.17 4.25 H
2820 -66.09 -13.00 -53.09 -77.02 -68.20 1.39 5.66 H
H
H
H
Middle H
1408 -61.49 -13.00 -48.49 -65.20 -63.20 0.87 4.73 V
2115 -67.48 -13.00 -54.48 -76.70 -68.40 1.17 4.25 V
2820 -65.99 -13.00 -52.99 -77.19 -68.10 1.39 5.66 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 12 / 10MHz / QPSK

Frequency ERP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1408 -61.79 -13.00 -48.79 -66.49 -63.50 0.87 4.73 H
2108 -67.69 -13.00 -54.69 -76.20 -68.60 1.17 4.22 H
2810 -66.89 -13.00 -53.89 -77.22 -69.00 1.39 5.65 H
H
H
H
Middle H
1408 -63.99 -13.00 -50.99 -67.99 -65.70 0.87 4.73 V
2108 -67.69 -13.00 -54.69 -76.60 -68.60 1.17 4.22 V
2810 -65.99 -13.00 -52.99 -77.03 -68.10 1.39 5.65 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 17
LTE Band 17 / 5MHz / QPSK
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e'(\JAL:_'eZn)cy (:JEI;': ) (I('jlénr:) Limit Reading Power loss Gain Pol?:/z\z;l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1408 -60.39 -13 -47.39 -64.95 -62.10 0.87 4.73 H
2112 -67.58 -13 -54.58 -76.59 -68.50 1.17 4.24 H
2816 -65.79 -13 -52.79 -76.76 -67.90 1.39 5.65 H
H
H
H
Lowest :
1408 -63.09 -13 -50.09 -67.02 -64.80 0.87 4.73 \%
2112 -67.08 -13 -54.08 -75.96 -68.00 1.17 4.24 \%
2816 -65.59 -13 -52.59 -76.76 -67.70 1.39 5.65 V
V
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 17 / 10MHz / QPSK

Frequency ERP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1410 -55.78 -13 -42.78 -60.33 -57.50 0.87 4.74 H
2115 -67.78 -13 -54.78 -76.68 -68.70 1.17 4.25 H
2820 -65.79 -13 -52.79 -77.06 -67.90 1.39 5.66 H
H
H
H
Middle H
1410 -58.88 -13 -45.88 -62.98 -60.60 0.87 4.74 V
2115 -67.88 -13 -54.88 -76.88 -68.80 1.17 4.25 V
2820 -65.99 -13 -52.99 -77.08 -68.10 1.39 5.66 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 38
LTE Band 38 /5MHz / QPSK
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e'(\JAL:_'eZn)cy (5:;:::) (I('jlénr:) Limit Reading Power loss Gain Pol?:/z\z;l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5148 -59.87 -25 -34.87 -79.09 -67.15 2.42 9.70 H
1722 -54.22 -25 -29.22 -78.95 -63.8 2.36 11.93 H
10296 -51.35 -25 -26.35 -80.33 -60.97 2.69 12.32 H
H
H
H
Lowest :
5148 -59.80 -25 -34.80 -78.93 -67.08 2.42 9.70 \%
7722 -54.72 -25 -29.72 -78.85 -64.3 2.36 11.93 \%
10296 -53.15 -25 -28.15 -80.14 -62.77 2.69 12.32 V
V
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 38/ 10MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

5148 -59.75 -25 -34.75 -78.97 -67.03 2.42 9.70 H
7722 -54.27 -25 -29.27 -79 -63.85 2.36 11.93 H
10296 -51.19 -25 -26.19 -80.22 -60.81 2.69 12.32 H
H
H
H
Lowest v
5148 -60.92 -25 -35.92 -79.05 -68.2 2.42 9.70 V
7722 -54.98 -25 -29.98 -79.11 -64.56 2.36 11.93 V
10296 -53.19 -25 -28.19 -80.18 -62.81 2.69 12.32 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 38/ 15MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

5184 -59.63 -25 -34.63 -78.92 -66.89 2.44 9.70 H
7776 -54.23 -25 -29.23 -78.99 -63.86 2.34 11.97 H
10368 -51.12 -25 -26.12 -80.2 -60.77 2.69 12.35 H
H
H
H
Middle H
5184 -60.71 -25 -35.71 -78.99 -67.97 2.44 9.70 V
7776 -55.03 -25 -30.03 -79.3 -64.66 2.34 11.97 V
10368 -53.02 -25 -28.02 -80.2 -62.67 2.69 12.35 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016B

LTE Band 38 / 20MHz / QPSK

Frequency EIRP Limit O_ve_r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

5184 -59.71 -25 -34.71 -79 -66.97 2.44 9.70 H
7776 -54.64 -25 -29.64 -79.4 -64.27 2.34 11.97 H
10368 -50.86 -25 -25.86 -79.94 -60.51 2.69 12.35 H
H
H
H
Middle H
5184 -60.48 -25 -35.48 -78.76 -67.74 2.44 9.70 \%
7776 -55.06 -25 -30.06 -79.33 -64.69 2.34 11.97 V
10368 -52.87 -25 -27.87 -80.05 -62.52 2.69 12.35 \%
\%
\%
\%
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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